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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

Section 1. Summary of Test Results

Manufacturer: Allen Telecom

Model No.: MR801BI Power and MR801BI

Serial No.: 12

General: All measurements ar e traceable to national standards.

These tests were conducted on a sample of the equipment for the purpose of demonstrating
compliance with FCC Part 90, Subpart I.

& New Submission D Production Unit

D Class |1 Permissive Change D Pre-Production Unit

A [M [P | Equipment Code

THIS TEST REPORT RELATESONLY TO THE ITEM(S) TESTED.
THE FOLLOWING DEVIATIONS FROM, ADDITIONS TO, OR EXCLUSIONS FROM THE TEST

SPECIFICATIONS HAVE BEEN MADE.
See® Summary of Test Data’.

NVviAD

NVLAP LAB CODE: 100351-0

TESTED BY: Ron Gaytan DATE: 12/14/99 — 1/17/00

KTL Dallas Inc. authorizes the above named company to reproduce this report provided it is reproduced in its entirety and for use by the company’s
employees only.

Any use which athird party makes of this report, or any reliance on or decisionsto be made based on it, are the responsibility of such third parties.
KTL Dallas Inc. accepts no responsibility for damages, if any, suffered by any third party as a result of decisions made or actions based on this report.
This report applies only to the items tested.
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER

PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi

FCC ID: BCR-RPT-MR801Bi

Summary Of Test Data

MR801Bi POWER:

NAME OF TEST PARA. NO. SPEC. MEAS. RESULT
RF Power Output 90.205 43 dBm 43 dBm Complies
Audio Frequency Response TIA EIA-603.3.2.6 N/A N/A N/A
Audio Low-Pass Filter Response TIA EIA-603.3.2.6 N/A N/A N/A
Modulation Limiting TIA EIA-603.3.2.6 N/A N/A N/A
Occupied Bandwidth 90.210 SEE PLOTS SEE PLOTS Complies
Spurious Emissions at Antenna 90.210 -13dBm -15dBm Complies
Terminals
Field Strength of Spurious 90.210 13dBMEIRP | -56.1dBm Complies
Emissions
Frequency Stahility 90.213 N/A N/A N/A
Transient Frequency Behavior 90.214 N/A N/A N/A
MR801Bi:
NAME OF TEST PARA. NO. SPEC. MEAS. RESULT
RF Power Output 90.205 37 dBm 37 dBm Complies
Audio Frequency Response TIA EIA-603.3.2.6 N/A N/A N/A
Audio Low-Pass Filter Response TIA EIA-603.3.2.6 N/A N/A N/A
Modulation Limiting TIA EIA-603.3.2.6 N/A N/A N/A
Occupied Bandwidth 90.210 SEE PLOTS SEE PLOTS Complies
Spurious Emissions at Antenna 90.210 -13dBm -15dBm Complies
Terminals
Field Strength of Spurious 90.210 13dBMEIRP | -56.1dBm Complies
Emissions
Frequency Stahility 90.213 N/A N/A N/A
Transient Frequency Behavior 90.214 N/A N/A N/A

Footnotes For N/A’s:

The system is a rf amplifer/repeater and does not contain modulation circuitry; therefore
modulation performance tests are not applicable.

The repeater tested does not perform frequency band trandation; therefore frequency stability test
is not applicable.

Ambient Conditions Temperature: _ 24 °C
Humidity: 42 %
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KTL Dallas, Inc.

FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS

EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

Section 2.

Transmitter

General Equipment Specification

Supply Voltage I nput: 115 Vac

Frequency Range: Downlink : 851.0125 MHz - 868.9875 MHz

Tunable Bands: Uplink 806.0125 MHz - 823.9875 MHz

Type(s) of M odulation: F3E F1D F2D D7W Other
(Voice) (iDEN)

X O o X 0O

Output I mpedance:

RF Power Output (rated):

50 ohms

See tables below

AVAILABLE POWER PER TECHNOLOGY MRS801Bi

1IDEMN Analog
Pout at 1 channel 31.0 dBm 370 dBm
Pouot/channel a2t 2 channels 25 .0 dBm 275 dBm
FPout/channel at 4 channels 220 dBm 27.0 dBm
Pout'/channel ot 8 channels 19.0 dBm 23.0 dBm
ALC threshold Adjustable

AVAILABLE POWER PER TECHNOLOGY

MR 801Bi Power

iDEMN Analog
Pout at 1 channel 7.0 dBm 40,0 dBm
Poul/chammel al 2 chanmels 310 dEBm 37.0 dBm
Pout/channel at 4 channels 28.0 dBm 33.0 dBm
Pout/channel at 8 channels 25.0 dBm 290 dBm
ALC threshold Adjustahle
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

Description of Operation

The MR801Bi and MR801Bi Power is asigna coverage enhancer used in the SMR(Specialized
Mobile Radio) bands. The MR801Bi can operate with both low and high power amplifier
modules. A system may operate with both low power (MR801Bi) and high power (MR801Bi
Power) amplifiers in the same chassis smultaneously.

The conversion modules shown in the diagram below can be either a variable bandwidth or
channelized ( 1 - 25kHz channel per module). Much of the data presented in this report was
performed with the variable bandwidth modules. Testing was also performed on the channelized
conversion modules but due to the magnitude of test data, only worst-case results are reported
(usually the results with variable bandwidth modules).

System Diagram

Cenversion Module® fictive Cambiner

i bL
amplifier™ ~ LeZ : Gl
[ [ I PA DL
- 2
BTS L T J IE: E}I Pablle
R i ol ¥
Ly e c N Duplexer
="
> % MR801Bi Power e
Duplexer == % P T
: e S PTe
S I"'_ = J i
| Mo 1
oL & B pepsl
d _"l Amplifier **
| - -
Tt IT

Artire Combiner Cenrerainn Module®
LIL

*1 one physical module contabns UL and DI
**: weith moce than two ¢ lanmels, the amplifiers are included; both are in one bowsing
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

Section 3. RF Power Output
NAME OF TEST: RF Power Output PARA. NO.: 2.985
TESTED BY: Ron Gaytan DATES:12/14, 16, 20-22,
27/99
Test Results: Complies
M easur ement Data:
M R801Bi POWER:
Frequency M easur ed Power Rated Power
(MH2) (dBm) (dBm)
iDEN Analogue iDEN Analogue
818.0125 38.7 41.4 37.0 40.0
861.3625 38.3 41.6 37.0 40.0
M R801Bi:
Frequency M easur ed Power Rated Power
(MH2) (dBm) (dBm)
iDEN Analogue iDEN Analogue
816.3625 33.0 37.1 31.0 37.0
861.3625 33.2 37.3 31.0 37.0
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KTL Dallas, Inc.

EQUIPMENT: MR801Bi POWER AND MR801Bi

FCC ID: BCR-RPT-MR801Bi

FCC PART 90, SUBPART |

PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS

Section 4.

Audio Frequency Response

NAME OF TEST: Audio Frequency Response

TESTED BY':

PARA. NO.: 2.987(a)

DATE:

Audio Frequency Response

Frequency | 300 | 600 | 900 | 1.2k | 1.5k | 1.8k | 2.1k Wk 3.0k | 35k | 4k
\
Q%@@
X:§>Q
QQ
4
\\}v
Frequency | 45k | 5k [ 55k ]| 6k [ 65k ]| 7k [ 75k ]| 8k [ 85k ]| 9k [ 95k [ 10k
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

Section 5. Audio Low-Pass Filter Response
NAME OF TEST: Audio Low-Pass Filter Response PARA. NO.: 2.987(a)
TESTED BY: DATE:

Audio Low-Pass Filter Response

Frequency 1k 3k | 35k | 4k [45k | 5k | 55Kk | 6Kk 7Kk 8k 9k 10k

et &@@m@@@
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

Section 6. Modulation Limiting

NAME OF TEST: Modulation Limiting PARA. NO.: 2.987(b)
TESTED BY: DATE:

Maximum deviation for non-voice modulation kHz.

b
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

Section 7. Occupied Bandwidth

NAME OF TEST: Occupied Bandwidth PARA. NO.: 2.989

TESTED BY: Ron Gaytan DATES:12/14, 16, 20-22, 27/99,
1/13, 14, 17/00

Test Results: Complies

Test Data: See attached graph(s).

Occupied Bandwidth was evaluated by comparing the output spectrum to the input spectrum.
Datais presented for the variable bandwidth module as worst-case. Data for the channelized
module was also evaluated but, in the interest of brevity, is not presented here.
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

RE 1 kHz RF &tt 10 dB
VB 1 kHz Mixer -10 dBm
SWT 150 ms Unit dBm

—ED 5 g 5

-B0

-70

-B0

-80 ——— —

-100

~110 o S N I D D I — S— NR—— i

~ 120 : -

-130

-140

Center 818.0125 MHz 3.5 kHz~ Span 35 kHz

Title: YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER {UPLINK)

Comment A: OCCUFPIED BANDWIDTH VOICE MODULATION Imput Signal {CHANNEL481)
OCBWIDZ . FCX

Nate: 168.DEC. 1559 14:46:00
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

REW 1 kHz RF Att 30 dB
Y B 1 kHz Mixer -10 dBm
SWT 150 ms Umit dBm
sb—=0arlnffey
30 —_— ——
20 — W
10 —— —r=
0
-10
—on - i
—20 - . 111 M
—-40p—
-50
Center 818.0125 MHz 3.5 kHz~ Span 35 kHz
Title: YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER {UPLINK)
Comment A: OCCUPIED BANDWIDTH VOICE MODULATION (CHANNEL 481 )
OCBWOZ2.PCX
Nate: 15.DEC. 1993 14:40:56
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

RE 1 kHz RF &tt 0 dB
VB 1 kHz Mixer -10 dBm
SWT 150 ms Unit dBm

—B0 P

-0

-B0

-80

-100

-110

— 1 20 i o e 41 Diid U 4

_ 130 ’ -

-140

-150

Center BB1.3625 MHz 3.5 kHz~ Span 35 kHz

Title: YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER

Comment A:  OCCURIED BANDWIDTH VOICE MODULATION INPUT SIGNAL {(CHANNEL 4
OCBWIOT.FCX

Nate: 14 DEC.1599 15:42:03
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

REW 1 kHz RF Att 40 dB
Y B 1 kHz Mixer -10 dBm
SWT 150 ms Umit dBm
ql—ncelnfrept |
30 —_— e
20 —_— ——
10
0
-10
—on .
—20 - AR S S S S E— — B ELTF T a
-40
-50
Center BB1.3625 MHz 3.5 kHz~ Span 35 kHz
Title: VARIABLE BANDWIDTH MODULE - iDEN BOOSTER
Zomment A: OCCUPIED BANDWIDTH YOICE MODULATION  (CHANNEL 415
OcBKHO1 . PCX
Nate: 14.DEC. 1393 15:37:01
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

RE 2 kHz RF &tt 10 dB
VB 2 kHz Mixer -10 dBm
SWT 7B ms Uit dBm

-50

-B0

-0

-80

-80

-100

-110 —

-120

-130

-140

Center B16.3625 MHz 5 kHz~ Span 50 kHz

Title: YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER {UPLINK)

Zomment A: OCCURPIED BANMDWIDTH INPUT SIBMNAL 1DEN MODULATION
OCBWIOD3.FCX

Nate: 20.DEC. 1599 15:59:20
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

RE 2 kHz RF &tt 30 dB
VB 2 kHz Mixer -10 dBm
SWT 7B ms Uit dBm

sb—=0arlnffey

20

Mply| M SEB.T

-30

-40

-50

Center B16.3625 MHz 5 kHz~ Span 50 kHz

Title: YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER {UPLINK)
Comment A: OCCUPIED BANDWIDTH iDEM MODULATION

OCBWOD3.PCX
Nate: 20.DEC. 1599 15:54:36B
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

RE 2 kHz RF &tt 20 dB
VB 2 kHz Mixer -10 dBm
SWT 7B ms Uit dBm

-B0

-0

-80

-80

— o= LY Il JNFd S matinily i

-110

-120

-130

-140

Center BB1.3625 MHz 7.5 kHz~ Span 75 kHz

Title: YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER {DOWNLINK)

Zomment A: OCCURPIED BANMDWIDTH INPUT SIBMNAL 1DEN MODULATION
OCBWIOA.PCX  (CHANNEL 415)

Nate: 21.DEC.1899 10:24:51
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KTL Dallas, Inc.

FCC PART 90, SUBPART |

PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS

EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

REL
VB
SHT

2 kHz
2 kHz
7B ms

RF
M1
Un

Attt
xer
it

30 dB
-10 dBm
dBm

Offset

30

20

-20

-30

-40

=50

-B0

Center B861.3625 MHz 7.5 kHz~

Title:
“omment A:

YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER {DOWNLINK)
OCCUFIED BANDWIDTH 1DEM MODULATION
OCBLOO4.PCX  (CHANNEL 415)

Nate: 21.DEC. 1599 10:20:48B

Span 75 kHz
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

RE 1 kHz RF &tt 20 dB
VB 1 kHz Mixer -10 dBm
SWT 150 ms Unit dBm

=30

—40 A -

-850 - -

-BO —

-70

-80

-0

— 1 00 =i = b o e . Thaa ¥/ 1 WHEE | I 74 8 W ENTTN

-110

-120

Center B16.3625 MHz 5 kHz~ Span 50 kHz

Title: YARIABLE BANDWIDTH MODULE- iDEN BOOSTER (UPLINK)
Zomment A: OCCURPIED BANDWIDTH INPUT SIBNAL VOICE MODULATION

OCBWIOB.PCX (CHANNEL 415) 8 WATT AMPLIFIER
Nate: 27.DEC.1599 12:01:28B
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS

EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

REL 1 kHz
VB 1 kHz
SHT 150 ms

RF &tt 30 dB
Mixer -10 dBm
Uit dBm

30 dB|Offset

30 —

20 —

-20

ey Y. B AT LWL P Pl

-40

=50

-B0

Center 816.3625 MHz 5 kHz.~

Title: YARIABLE BANDWIDTH MODULE- iDEN BOOSTER (UPLINK)
Zomment #A: OCCURPIED BAMDWIDTH VOICE MODULATION

OCBWOOB.PCX (CHANNEL 415) 8 WATT AMPLIFIER
Nate: 27.DEC.1599 10:29:22

Span 50 kHz
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

RE 1 kHz RF &tt 20 dB
VB 1 kHz Mixer -10 dBm
SWT 150 ms Unit dBm

-50 173 ()

—-B0 —_-— —_—

-70 Ay —F:

-80

-80

— 100 A lid P B ¥/ I S SE— S N |- I M

-110

-120

-130

-140

Center BB1.3625 MHz 5 kHz~ Span 50 kHz

Title: YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER {DOWNLINK)

Zomment A: OCCURPIED BANDWIDTH INPUT SIBNAL VOICE MODULATION
OCBWIOY.PCX  (CHANNEL 415) B WATT AMPLIFIER

Nate: 22.DEC. 1599 12:17:1B
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

RE 1 kHz RF &tt 20 dB
VB 1 kHz Mixer -10 dBm
SWT 150 ms Unit dBm

30 dB|Offset |

20 2 b

-20

— 3] g e [ —_—_—mm— . ——— JUR S S

40

-50

-B0

Center BB1.3625 MHz 5 kHz~ Span 50 kHz

Title: YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER {DOWNLINK)
Zomment #A: OCCURPIED BAMDWIDTH VOICE MODULATION

OCBWOOY .PCX  (CHANNEL 415) B WATT AMPLIFIER
Nate: 22.DEC. 1599 12:14:27
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

RE 2 kHz RF &tt 0 dB
VB 2 kHz Mixer -10 dBm
SWT 7B ms Uit dBm

-50

-B0

-0

-B0

-80

-100

-110 == —

-120 Ly

-130

-140

Center B16.3625 MHz 7.5 kHz~ Span 75 kHz

Title: YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER {UPLINK)
Zomment A: OCCURPIED BANMDWIDTH INPUT SIBMNAL 1DEN MODULATION

OCBWIOB.PCX  (CHANNEL 415) B WATT AMPLIFIER
Nate: 21.DEC. 1599 14:38:12
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

RE 2 kHz RF &tt 20 dB
VB 2 kHz Mixer -10 dBm
SWT 7B ms Uit dBm

30 dB|Offset

30

20 I AN

-20

D e v e e PPN T —_——— .

40

-50

-B0

Center B16.3625 MHz 7.5 kHz~ Span 75 kHz

Title: YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER {UPLINK)
Zomment #A: OCCURPIED BAMDWIDTH iDEN MODULATION

OCBWOOE.PCX  (CHANNEL 415) B WATT AMPLIFIER
Nate: 21.DEC.1893 14:33:51
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

RE 2 kHz RF &tt 10 dB
VB 2 kHz Mixer -10 dBm
SWT 7B ms Uit dBm

-50

-B0

-70

-80

-80

-100

-110

-120

-130

-140

Center BB1.3625 MHz 7.5 kHz~ Span 75 kHz

Title: YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER {DOWNLINK)

Zomment A: OCCURPIED BANMDWIDTH INPUT SIBMNAL 1DEN MODULATION
OCBWIOG.PCX  (CHANNEL 415)B B WATT AMPLIFIER

Nate: 21.DEC. 1599 11:32:586
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

RE 2 kHz RF &tt 30 dB
VB 2 kHz Mixer -10 dBm
SWT 7B ms Uit dBm

30 dB|Offset

30

20 ¥,

_onb—rt—— e V] Fre—

=30

40

-50

-B0

Center BB1.3625 MHz 7.5 kHz~ Span 75 kHz

Title: YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER {DOWNLINK)
Zomment #A: OCCURPIED BAMDWIDTH iDEN MODULATION

OCBWOOG.PCX  (CHANNEL 415)B 8 WATT AMPLIFIER
Nate: 21.DEC. 1599 11:28:47
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

Section 8. Spurious Emissions at Antenna Terminals

NAME OF TEST: Spurious Emissions @ AntennaTerminds  PARA. NO.: 2.991

TESTED BY: Ron Gaytan DATES: 12/14, 16, 20-22,
27/99, 1/13, 14, 17/00

Test Results: Complies.

Test Data: See attached graph(s).
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

SPURIOUS EMISSIONS PLOT(S)

RE 100 kHz RF &tt 30 dB
YBI 100 kHz Mixer -10 dBm
SWT 250 ms Unit dBm
40 20 dRlOffeast
30
20
10
0
-10
=01 —13| dBm
Ty |
30 —— T TR ER ', AR
-40
-50
Start 0 Hz 100 MHz.~ Stop 1 GHz
Title: VARTABLE BANDWIDTH MODULE - 1DEN BOOSTER
Zomment A: ANTENNA FORT SPURIOUS EMISSIONS YOICE MODULATIOM (CHAMNEL 4
ARPSEDT . PLCX
Nate: 14.DEC.1989 15:54:186
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

RE 1 MHz RF &tt 20 dB
VB 1 MHz Mixer -10 dBm
SWT 52 ms Uit dBm

30 dB|Offset

30

20

—01 -13| dBm

-20

— S i e e e ¢ e

-40

=50

-B0

Start 1 GHz 900 MHz~ Stop 10 GHz

Title: YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER

Comment A: ANTENNA FPORT SPURIOUS EMISSIONS YOICE MODULATION {CHANNEL 4
AESEDLA.FPCX

Nate: 14 DEC.1599 15:55:37
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KTL Dallas, Inc.

EQUIPMENT: MR801Bi POWER AND MR801Bi

FCC ID: BCR-RPT-MR801Bi

FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS

REL
VB
SHT

1 kHz
1 kHz
S Uit

115

RFE Attt

Mixer

30 dB
-10 dBm
dBm

J—0—di

Offert

54,6 dBp

30

20

—01 —13] dBm

-20

-20 A I —

BN s e— i

—E0p——

Center 860.35 MHz

Title:
“omment A:
3SIGIMOT.PCX
16.0DEC. 1393

Nate: 11:29:04

4.5 MHz~

YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER

INTERMODULATION YOICE MODULATION (CHANNEL 4,481,

Span 45 MHz

& B30 )
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

REW 100 kHz RF Att 30 dB
VB 100 kHz Mixer -10 dBm
SWT 250 ms Umit dBm
a0 Bl nffeet
30
20
10
0
-10
01 —13] dBm
—on -
-20 S PPN —— Lol d
-40
-50
Start 0 Hz 100 MHz.~ Stop 1 GHz
Title: YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER {UPLINK)
Comment A: ANTENNA FORT SPURIOUS EMISSIONS VOICE MODULATION (CHANNEL481
APSEDZ2 . PCX
Nate: 15.DEC. 1993 15:13:58

Page 32 of 71



KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

RE 1 MHz RF &tt 20 dB
VB 1 MHz Mixer -10 dBm
SWT 110 ms Unit dBm

30 dB|Offset

30

20

—01 -13| dBm

—on— P T N 47 A S SN S W LA e J

il I —

-40

=50

-B0

Start 1 GHz 1.9 GHz~ Stop 20 GHz

Title: YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER {UPLINK)

Comment A: ANTENNA FORT SPURIOUS EMISSIONS VOICE MODULATION (CHANNEL481
ABRSEDZA . FPCX

Nate: 15.DEC. 1599 15:15:32
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

REW 2 kHz RF Att 30 dB
Y B 2 kHz Mixer -10 dBm
SWT 29 s Umit dBm
sb—=0arlnffey
—L2 B3.8B dBp
30
20
10
0
-10
—01 —13| dBm
-20
-20 i
1] — — -
—_5 == — ! —
Center 815 MHz 4.5 MHz~ Span 45 MHz
Title: YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER {UPLINK)

Comment A: INTERMODULATION VOICE MODULATION (CHANNEL 4,481, & B30 )
35I6IM0OZ.PCX
Nate: 15.DEC. 1599 12:37:26
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

REW 100 kHz RF Att 30 dB
VB 100 kHz Mixer -10 dBm
SWT 250 ms Umit dBm
a0 Bl nffeet
30
20
10
0
-10
—on J
-20 ——
-40
-50
Start 0 Hz 100 MHz.~ Stop 1 GHz
Title: YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER {UPLINK)
Comment A: ANTENMA PORT SPURIOUS EMISSIONS iDEN MODULATION
APSED3 . PCX
Nate: 20.DEC.159593 16:11:02
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

RE 1 MHz RF &tt 20 dB
VB 1 MHz Mixer -10 dBm
SWT 52 ms Uit dBm

30 dB|Offset

30

20

—01 213| dBm

-20

-30 TPL

-40

=50

-B0

Start 1 GHz 900 MHz~ Stop 10 GHz

Title: YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER {UPLINK)

Comment A: ANTENNA FORT SPURIOUS EMISSIONS 1DEN MODULATION
ARSEDSB.FPCX

Nate: 20.DEC. 1599 16:15:0B

Page 36 of 71



KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS

EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

REL 300 Hz
VB 300 Hz
SHT B4 s

RF &tt 20 dB
Mixer -10 dBm
Uit dBm

30 dB|Offset

30

20 ~

-30 1— - —

_40 1 w I T —

=50

-B0

Center BOB MHz 160 kHz.~

Title: YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER {UPLINK)

Zomment A: LOWER BAND EDGE INTERMODULATION 1DEN MODULATION
LBEIMA . PCX  (CHANNEL 2 & 21)

Nate: 22.DEC. 1599 9:56:16

Span 1.5 MHz
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

REW 300 Hz RF Att 20 dB
VB 200 Hz Mixer -10 dBm
SWT B4 s Umit dBm
30 dB|Offset UBANBEDL
30
20 % —
10 — =
D — —
-10 - n
-2 | 1|
_3D - —— - v n s — e
-40
-50
-B0
Center 824 MHz 150 kHz~ Span 1.5 MHz
Title: YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER {UPLINK)

Zomment A: UFFER BAND EDGE INTERMODULATION 1DEN MODULATION
UBEIM4.FCX  (CHANKNEL 791 & B29)
Nate: 22.DEC. 1599 9:29:42
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

REL 100 kHz RFE Attt 30 dB
VB 100 kHz Mixer -10 dBm
SHT 250 ms Unit dBm

sb—=0arlnffey

30

20

01 —-13] dBm

-20 ()

-30 WA I | ST

-40

-50

Start 0 Hz 100 MHz.~ Stop 1 GHz

Title: YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER {DOWNLINK)

Comment A: ANTENNA FORT SPURIOUS EMISSIONS 1DEN MODULATION
APSED4 . PCX (CHANNEL 415}

Nate: 21.DEC. 1599 10:28:58B
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

RE 1 MHz RF &tt 30 dB
VB 1 MHz Mixer -10 dBm
SWT 52 ms Uit dBm

30 dB|Offset

30

20

—01 -43| dBm

-20 -

-30

-40

=50

-B0

Start 1 GHz 900 MHz~ Stop 10 GHz

Title: YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER {DOWNLINK)

Comment A: ANTENNA FORT SPURIOUS EMISSIONS 1DEN MODULATION
APSEO4B.PCX  (CHANNEL 415)

Nate: 21.DEC.1893 10:32:01
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS

EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

REL 300 Hz RF
VB 300 Hz Mi
SHT B4 s Un

Att 20 dB
xer -10 dBm
it dBm

30 dB|Offset

30

20

-20 1.

-30 . . . - —

_40 = fmim e PN T LML

=50

-B0

Center 851 MHz 160 kHz.~

Title: YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER {DOWNLINK)

Zomment A: LOWER BAND EDGE INTERMODULATION 1DEN MODULATION
LBEIM3.PCX  (CHANNEL 2 & 21)

Nate: 22.DEC.1599 10:10:08

Span 1.5 MHz
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

REW 300 Hz RF Att 20 dB
VB 200 Hz Mixer -10 dBm
SWT B4 s Umit dBm
30 dB|Offset UBANBEDL
30
20 N —
10 —
D — —
-10 u u
-20 — —
-20 L 1 BT Tl —
1| SRR 1] . —TE ] 118 '
-50
-B0
Center BB3 MHz 150 kHz~ Span 1.5 MHz
Title: YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER {DOWNLINK)

Zomment A: UFFER BAND EDGE INTERMODULATION 1DEN MODULATION
UBEIM3.FCX  (CHANKNEL 791 & B29)
Nate: 22.DEC.1599 10:35:32
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

REL 100 kHz RFE Attt 20 dB
VB 100 kHz Mixer -10 dBm
SHT 250 ms Unit dBm

30 dB|Offset

30

20

01 -13] dBm

-20

=30

—40 — . S Y I B E T F A

-50

-B0

Start 0 Hz 100 MHz.~ Stop 1 GHz

Title: YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER {DOWNLINK)

Comment A: ANTENNA FORT SFURIOUS EMISSIONS VOICE MODULATION
APSEOD? . PCX  (CHANNEL 415) 8 WATT AMPLIFIER

Nate: 22.DEC. 1599 12:24:05
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

RE 1 MHz RF &tt 20 dB
VB 1 MHz Mixer -10 dBm
SWT 52 ms Uit dBm

30 dB|Offset

30

20

—01 -13] dBm

-20

-30 e e

40

-50

-B0

Start 1 GHz 900 MHz~ Stop 10 GHz

Title: YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER {DOWNLINK)

Comment A: ANTENNA FORT SFURIOUS EMISSIONS VOICE MODULATION
APSEO?B.PCX  (CHANNEL 415) B WATT AMPLIFIER

Nate: 22.DEC. 1599 12:22:57
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

REW 2 kHz RF Att 20 dB
Y B 2 kHz Mixer -10 dBm
SWT 29 s Umit dBm
30 dB|Offset
L oo 1 dB
30
20
10
0
-10
—01 -13] dBm
-20
-30 1 ' —
—40 L L — L —
50— _—
_B0p— ' ™0 | AN —
Center 260.35 MHz 4.5 MHz~ Span 45 MHz
Title: YARIABLE BANDWIDTH MODULE- 3iDEN BOOSTER ({DOWNLINK)

Comment A: INTERMODULATION YOICE MODULATION
35IGIMO4.PCX (CHANNEL 4, 481 & B30) B WATT AMPLIFIER
Nate: 27.DEC.1599 15:10:08
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

REW 100 kHz RF Att 20 dB
VB 100 kHz Mixer -10 dBm
SWT 250 ms Umit dBm
30 dB|Offset
30
20
10
0
-10
—01 13| dBm
-20
-30 a
—40 — i PN I T T WY
-50
-B0
Start 0 Hz 100 MHz.~ Stop 1 GHz
Title: YARIABLE BANDWIDTH MODULE- iDEN BOOSTER (UPLINK)

Comment A: ANTENNA FORT SFURIOUS EMISSIONS VOICE MODULATION
APSEOR . PCX (CHANNEL 4157 B WATT AMPLIFIER
Nate: 27.DEC.1599 12:04:53
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

RE 1 MHz RF &tt 20 dB
VB 1 MHz Mixer -10 dBm
SWT 52 ms Uit dBm
30 dB|Offset
30
20
10
0
-10
—01 -13] dBm
-20
-30 .
-40
-50
-0
Start 1 GHz 900 MHz~ Stop 10 GHz
Title: YARIABLE BANDWIDTH MODULE- 1DEN BOOSTER (UPLINK)

Comment A: ANTENNA FORT SFURIOUS EMISSIONS VOICE MODULATION
APSEORB.PCX (CHANNEL 415) 8 WATT AMPLIFIER
Nate: 27.DEC.1599 12:06:02
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

REW 2 kHz RF Att 20 dB
Y B 2 kHz Mixer -10 dBm
SWT 29 s Umit dBm
30 dB|Offset
30
——12 4.5 dBp
20
10
0
-10
—01 -13] dBm
-20
ely] - 1
40— 1 1
] — 1 1 - U I — —_—
I b
B0 — -— I -— i —
Center 815 MHz 4.5 MHz~ Span 45 MHz
Title: YARIABLE BANDWIDTH MODULE- iDEN BOOSTER (UPLINK)

Comment A: INTERMODULATION YOICE MODULATION
35IGIMO3.FCX (CHANNEL 4, 481 & B30) B WATT AMPLIFIER
Nate: 27.DEC.1599 14:53:54
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

REL 100 kHz RFE Attt 20 dB
VB 100 kHz Mixer -10 dBm
SHT 250 ms Unit dBm

30 dB|Offset

30

20

01 -13] dBm

-20

-30 J—

—40 NN | N T UI— N Ny

-50

-B0

Center 500 MHz 100 MHz.~ Span 1 GHz

Title: YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER {UPLINK)
Comment A: ANTENNA FORT SPURIOUS EMISSIONS 1DEN MODULATION

APSEOG.PCX (CHANNEL 415) 8 WATT AMPLIFIER
Nate: 21.DEC. 1599 14:45:35
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

RE 1 MHz RF &tt 20 dB
VB 1 MHz Mixer -10 dBm
SWT 52 ms Uit dBm

30 dB|Offset

30

20

—01 -13] dBm

-20

-30 i —

40

-50

-B0

Start 1 GHz 900 MHz~ Stop 10 GHz

Title: YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER {UPLINK)
Comment A: ANTENNA FORT SPURIOUS EMISSIONS 1DEN MODULATION

APSEOGBB.PCX  (CHANNEL 415) B WATT AMPLIFIER
Nate: 21.DEC. 1599 14:47:15
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

REL 300 Hz RFE Attt 20 dB
VB 300 Hz Mixer -10 dBm
SHT 115 s Unit dBm

30 dB|Offset

30

20

-30 - ] e e e —— _

— A0 p—— AE. i 11 I— TP I E—

-50

-B0

Center B0B MHz 200 kHz~ Span 2 MHz

Title: YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER {UPLINK)
Zomment A: LOWER BAND EDGE INTERMODULATION 1DEN MODULATION

LBEIMG.PCX  (CHANNEL 2 & 213 B WATT AMPLIFIER
Nate: 21.DEC.1599 15:43:20
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

REW 300 Hz RF Att 20 dB
VB 200 Hz Mixer -10 dBm
SWT 56 s Umit dBm
30 dB|Offset UBANBEDL
30
20
10K -_
] B -
_10k
p)y] Wik 11—
T
flic]y] Ml S H | - e
—40 b . 11 . | -
-50
-B0
Center 824 MHz 100 kHz~ Span 1 MHz
Title: YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER {UPLINK)

Zomment A: UFFER BAND EDGE INTERMODULATION 1DEN MODULATION
UBEIMG.PCX  (CHANNEL 791 & B29) B WATT AMFLIFIER
Nate: 21.DEC.1599 16:13:04
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

REL 100 kHz RFE Attt 20 dB
VB 100 kHz Mixer -10 dBm
SHT 250 ms Unit dBm

30 dB|Offset

30

20

01 -13] dBm

-20

-30 J—

—40 _— —t etttk

-50

-B0

Start 0 Hz 100 MHz.~ Stop 1 GHz

Title: YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER {DOWNLINK)

Comment A: ANTENNA FORT SPURIOUS EMISSIONS 1DEN MODULATION
APSEOS.PCX (CHANNEL 415) 8 WATT AMPLIFIER

Nate: 21.DEC. 1599 11:36:44
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

RE 1 MHz RF &tt 20 dB
VB 1 MHz Mixer -10 dBm
SWT 52 ms Uit dBm

30 dB|Offset

30

20

—01 -13] dBm

-20

B ] e T T T E——— | _

40

-50

-B0

Start 1 GHz 900 MHz~ Stop 10 GHz

Title: YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER {DOWNLINK)

Comment A: ANTENNA FORT SPURIOUS EMISSIONS 1DEN MODULATION
APSEOBB.PCX  (CHANNEL 415) B WATT AMPLIFIER

Nate: 21.DEC.1599 11:39:1D0
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

REL 300 Hz RFE Attt 20 dB
VB 300 Hz Mixer -10 dBm
SHT B4 s Unit dBm

30 dB|Offset

30

20

-20 = 4

=30 — _—

—40 - - — - ]

iy P —— I S NN TN T RAITTAT] AN, V| N b || [/ R —_

-B0

Center 851 MHz 150 kHz~ Span 1.5 MHz

Title: YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER {DOWNLINK)
Zomment A: LOWER BAND EDGE INTERMODULATION 1DEN MODULATION

LBEIMS.PCX  (CHANNEL 2 & 213 B WATT AMPLIFIER
Nate: 21.DEC. 1599 17:00:32
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

REW 300 Hz RF Att 20 dB
VB 200 Hz Mixer -10 dBm
SWT B4 s Umit dBm
30 dB|Offset UBANBEDL
30
20
10 - -
0 - i
-10 = u
o0 = -
-30 — — -4
—40 el 1l ! 1 -
Bt LSS UL B Y LUHIFFTI NN NS | Y LU .
-B0
Center BB3 MHz 150 kHz~ Span 1.5 MHz
Title: YARIABLE BANDWIDTH MODULE - 1DEN BOOSTER {DOWNLINK)

Zomment A: UFFER BAND EDGE INTERMODULATION 1DEN MODULATION
UBEIMA.PCX  (CHANNEL 791 & B29) B WATT AMFLIFIER
Nate: 21.DEC. 1599 1B6:34:13
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

Section 9. Field Strength of Spurious Emissions

NAME OF TEST: Field Strength of Spurious Emissions PARA. NO.: 2.993
TESTED BY: Ron Gaytan DATE: 1/21/00
Test Results: Complies.

Test Data: See attached table.
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

Test Data - Radiated Emissions

Microwave Radiated Emissions Data

Complete _X_ Preliminary ___ Page _1 of 1
Client: ALLEN TELECOM Test #: MW-1 W.O.#: 9L0481R
EUT: MR801Bi POWER S/N: 12 Photo ID: _9L0481 MW-1
Technician: Ron Gaytan Specification: _FCC Part 2.1053  Lab: ANC1 Date: __1/21/00

Equipment Used:  G2626-G2200-G2023-CF30-CF44-CF45

Configuration: ~ Variable Bandwidth Module W/ Extension Module (MAX POWER INTO 50 OHM LOAD)

Bandwidth: 1 MHz Video Bandwidth: 1 MHz Antenna Distance 3 m Detector:
Climatic Conditions: EUT Power: _X 115 V.A.C. _X 60 Hz ___Peak
Temperature: 23 C ___208V.AC. __50Hz _X_Average
Relative Humidity: 42 % __230V.AC.
Atmospheric Pressure: _998 mbar __ Other ___1Phase ___3Phase
Freq. Meter | Antenna| Cable RF Corrected Spec. Pol. [Comments:
Reading| Factor Loss Gain Reading Limit
(GHz) | (dBuv) | (dB) (dB) (dB) | (dBuv/im) | (dBuV/m)
861.362 \Y FUNDAMENTAL
1.722 38.2 27.0 1.8 315 355 70.2 \Y
2.584 36.9 28.3 2.4 325 35.1 70.2 \Y Noise Floor
3.445 354 30.6 31 32.0 37.1 70.2 \Y Noise Floor
4.306 35.0 321 3.6 31.6 39.1 70.2 \Y Noise Floor
861.362 H FUNDAMENTAL
1.722 36.9 27.0 1.8 315 34.2 70.2 H Noise Floor
2.584 36.9 28.3 2.4 325 35.1 70.2 H Noise Floor
3.445 354 30.6 31 32.0 37.1 70.2 H Noise Floor
4.306 35.0 321 3.6 31.6 39.1 70.2 H Noise Floor
Scanned 1-10 GHz

DATACOMMON\FORMS\TESTDATASHEETS\MICRORE REV 030597
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

Photographs of Test Setup:

FRONT VIEW

REAR VIEW
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

Section 10. Frequency Stability

NAME OF TEST: Frequency Stability PARA. NO.: 2.995
TESTED BY: DATE:

Test Results: Complies/Does Not Comply.

M easur ement Data: See attached tables.

NGE (&@@ﬁ\x@@@@
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KTL Dallas, Inc. FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

Section 11. Transient Frequency Behavior

NAME OF TEST: Transent Frequency Behaviour PARA. NO.: 90.214
TESTED BY: DATE:

Test Results: Complies/Does Not Comply.

M easurement Data: See attached graphs.
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KTL Dallas, Inc.

EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

FCC PART 90, SUBPART |
PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS

Section 12. Test Equipment List
KTL 1D Description M anufacturer Serial Number | Calibration
M odel Number Date
CF30 CABLE, 1m KTL N/A 01/13/99
Semi-Flex, Storm
CF44 CABLE, 4M STORM N/A 10/15/99
PR90-010-144
CF45 CABLE, 4M STORM N/A 10/15/99
PR90-010-144
G1017 ATTENUATOR NARDA NONE 09/30/99
776B-20
G1018 ATTENUATOR NARDA NONE 09/30/99
776B-10
G2023 ANTENNA,HORN EMCO 8812-3035 07/16/99
3115
G2200 AMPLIFIER HEWLETT PACKARD 2749A00159 06/11/99
8449A
G2626 SPECTRUM ANALYZER HEWLETT PACKARD 2618A02843 04/21/99
85668
G2735 1/Q MODULATION ROHDE & SCHWARZ 830848/005 05/26/99
GENERATOR
AMIQ
G2736 SIGNAL GENERATOR ROHDE & SCHWARZ DE22081 05/03/99
SMIQ 03
ANCl1 Anechoic Chamber
#1

Calibration interval on all itemsis typically 12 months from the calibration date shown. Where relevant, measuring equipment
is subjected to in-service checks between testing. Should any measurement be utilized beyond its scheduled calibration date,
the measuring equipment is subjected to in service checks prior to use. KTL shall notify clients promptly, in writing, of
identification of defective equipment that casts doubt on the validity of results given in this report.

LEGEND:

CNR Cadlibration not required
N/A  Not Applicable
CBU Cadlibrated before use
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ANNEX A - TEST METHODOLOGIES
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PRIVATE LAND MOBILE TRANSMITTER
PROJECT NO.: 9L0481RUS
EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

| NAME OF TEST: RF Power Output PARA. NO.: 2.985

Minimum Standard: Para. No. 90.205(a). The maximum alowable station ERP is
dependent upon the stations HAAT and required service area and
will be authorized in accordance with Table 1 of 90.205(d).

M ethod Of M easur ement:
Detachable Antenna:

The peak power at antenna terminals is measured using an in-line peak power meter. Power
output is measured with the maximum rated input level.

Integral Antenna:
If the antenna is not detachable from the circuit then the Peak Power Output is derived from the
peak radiated field strength of the fundamental emission by using the plane wave relation GP/4p

R2 = E2/120p and proceeding as follows:

where,

P = the equivalent isotropic radiated power in watts

E = the maximum measured field strength in V/m

R = the measurement range (3 meters)

G = the numeric gain of the transmit antennain relation to an isotropic radiator
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[ NAME OF TEST: Audio Frequency Response PARA.NO.: 2.987(a) |
Test M ethod: TIA/EIA-603
Minimum Standard: TIA/EIA-603, Para. 3.2.6 from 300 Hz to 3000 Hz. The

transmitter audio frequency response shall have a nominal 6 dB per
octave pre-emphasis characterigtic.

[ NAME OF TEST: Audio Low-Pass Filter Frequency Response  PARA. NO.: 2.987(a) |

Test M ethod: TIA/EIA-603
Minimum Standard: TIA/EIA-603
[ NAME OF TEST: Modulation Limiting PARA.NO.: 2.987(a) |
Test M ethod: TIA/EIA-603
Minimum Standard: TIA/EIA-603
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EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

PROJECT NO.: 9L0481RUS

| NAME OF TEST: Occupied Bandwidth

PARA. NO.: 2.989

Minimum Standard:

Tablel

Para. No. 90.210, see table 1 below for applicable mask.

Frequency Band (MH2)

Mask for equipment with L ow Pass Filter

Mask for equipment without L ow Pass Filter

Below 25 AorB AorC
25-50 B C
72-76 B C
150- 174 B,DorE C,DorE
150 Paging only B C
220- 222 F F
421 - 512 B,DorE C,DorE
450 paging only B H
806 - 821/ 851 - 866 B G
821 - 824/ 866 - 869 B H
896 - 901/ 935 - 940 | J
902 - 928 K K
929 - 930 B G
Above 940 B C

All other bands B C
Test Method:

RBW: 1% of emission bandwidthin O - 1 GHz range. 1 MHz at frequencies above 1 GHz.

VBW: b RBW

The spectrum is search up to 10 times the fundamental frequency.
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| NAME OF TEST: Field Strength of Spurious PARA. NO.: 2.993

Minimum Standard: Para. No. 90.210, see table 1 for applicable mask.
Calculation of Field Strength Limit

An example of attenuation requirement of 50 + 10 Log P is equivalent to -20 dBm (1 x 10°
Watts) at the antennaterminal. We determine the field strength limit by using the plane wave
relation.

GP/4pR* = E*/120p
For emissions £ 1 GHz:
G = 1.64 (Dipole Gain)

P = 10 Watts (Maximum spurious output power)
R = 3m (Measurement Distance)

J 30x 1.64x 10°
E= 3(;GP=E:\/ X ; X - 0.00739V/m=77.4dBm/ / m

For emissions > 1 GHz:
G =1 (Isotropic Gain)

P =1 x 10” Watts (Maximum spurious output power)
R = 3m (Measurement Distance)

E =774- 20Logv164 = 752dBnV / m@3m

MASK Spurious Limit FSLimit Below1GHz | FSLimit Abovel GHz
AB,C,GH, -13dBm 84.4 dBnV/m@3m 82.2 dBnV/m@3m
D,J -20dBm 77.4 dBnV/m@3m 75.2 dBnmV/m@3m
E,FK -25dBm 72.4 dBnV/m@3m 70.2 dBnmV/m@3m
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PRIVATE LAND MOBILE TRANSMITTER
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| NAME OF TEST: Freguency Stability PARA.NO.: 2.995
Minimum Standard: Para. No. 990.213. The transmitter carrier frequency shall remain
within the assigned frequency below in ppm.
Table 2
Frequency Band Fixed And Base M obile Stations
(MH2) Stations > 2 Watts o/p pwr < 2 Watts o/p pwr
Below 25 100 100 200
25 - 50 20 20 50
72-76 5 - 50
150 - 174 5 5 5
220 - 222 0.1 15 15
421 - 512 25 5 5
806 - 821 15 25 25
821 - 824 1.0 15 15
851 - 866 15 25 25
866 - 869 1.0 15 15
869 - 901 0.1 15 15
902 - 928 25 25 25
929 - 930 15 - -
935 - 940 0.1 15 15
1427 - 1435 300 300 300
Above 2450 - - -
| NAME OF TEST: Transient Frequency Behaviour PARA. NO.: 2.214

Minimum Standard:

Transient Frequency Behaviour for Equipment Designed to Operate on 25 kHz Channels

Freguency ranges (MHz) All equipment

Maximum Base station and portable radios Mobile Radios
Timeintervals ™ Frequency difference’ 150 - 174 450 - 500 500 - 512 150 - 174 450 - 500 500 - 512
(kHz) (ms) (ms) (ms) (ms) (ms) (ms)
t° 25 50 10.0 20.0 50 10.0 50
|7 +12 20.0 25.0 50.0 20.0 25.0 20.0
t;” 125 5.0 10.0 10.0 5.0 10.0 50

Transient Frequency Behaviour for Equipment Designed to Operateon 12.5kHz & 6.25 kHz Channels

Maximum Freguency ranges (MHz) All equipment
Timeintervals ™ Frequency difference® 150 - 174 450 - 500 500 - 512
(kH2) (ms) (ms) (ms)
t* +125/ £6.25 5.0 10.0 20.0
tz +6.25/ +3.125 20.0 25.0 50.0
ta* +125/ £6.25 5.0 10.0 10.0
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ANNEX B - TEST DIAGRAMS
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FCC PART 90, SUBPART |

PRIVATE LAND MOBILE TRANSMITTER

EQUIPMENT: MR801Bi POWER AND MR801Bi
FCC ID: BCR-RPT-MR801Bi

PROJECT NO.: 9L0481RUS

Para. No. 2.985 - R.F. Power Output

Signal Source Power Meter
Transmitter Power
Under Test Sensor

Para. No. 2.989 - Occupied Bandwidth

Modulated
RF Source

Transmitter

Under Test Attenuator

50 ohm
Load

Spectrum
Analyzer
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Para. No. 2.991 - Spurious Emissions at Antenna Terminals

Modulated
RF Source

Modulated
RF Source

Combiner

Transmitter Attenuator Spectrum
Under Test Analyzer

Para. No. 2.993 - Field Strength of Spurious Radiation

3 METERS

SEARCH ANTENNA _

VARIABLE
SEARCH
E.U.T. HEIGHT (1 TO 4 m)

0.8 METER

NON-CONDUCTING
<<—— TURN-TABLE

=
TO TEST RECEIVER/SPECTRUM
ANALYZER
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